MELEHES

1/1

JFE &8 M=tk

ﬁ?ﬁ%ﬁﬁ CERTIFICATE No. : MA4408150 NSPECTION CERTIFICATE JFE Bars & Shapes Corporation
i‘&%ﬁ ORDER No. : 595H3X390060( : K B B
% Z K CUSTOMER (F) TtHERTE AR EIFELTE
T E 4 PROJECT NAME : fFEEF TEL 086-447-4224
& 3 #&  SHIPPER L E e siatt [ L3 ¥#9)5 DEALERSHIP:
A ¥ SPECIFICATION : JIS G 3112 SD295 H#TH  SHIP DATE 20244 4H 228
2|3E5tER TENSILE TEST iﬁg £ %2 B &
. " etk 5 R E %
BEEES | 8 5 & 8 B B | xumy |5RAS| R _WU BBD CHEMICAL COMPOSITION %
(RS ipots| 7.5 YR | & | Bl | mg| Cc [ si [ mn| P | s | wi | o [ Mo | v Ceq
N/mm2 K| @) |1g0° X100 X 1000 X100 | X100|X1000|X 1000 X100
@ No) SACA QUANTITY | MASS  Iyiy [440- 25 |MIN| R= [MAX |MAX |MAX |MAX |MAX
: mm kg | 295 600 16 | 1.5D 27 55| 150 50/ 50
4-D0253 D10,/X 6000 6, 000 366 485, 26 GOOD, 18 13| 49 39| 25 9 12| 26 4 30
(5B96259) 20, 160
YA X5t 20, 160
4-D0234 | D13./X 6000 360 363;| 504 22 GOOD 21/ 14) 49| 35 27 7 16| 25 3 34
(5B96249)
4-D0345 | D13.°X 6000 720 361 493 23, GOOD 174 18| 50| 38 18| 10 38| 36 5 35
(5B96309) 6, 447 ‘
FA X5t 6, 447
=D REF 26, 607
/@E\t
f m 9’5 g& e -ﬁ" g
\ RIS G) TR RS 1] T AR
NS & ARat TEHIE EE
— T600-0621) BRI Z AL MR 2
THEL (0853) 72-8011 FAX (0% —

REES SURVEY(R

We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specificaLion.
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